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Defects before testing: None

Sample name: BAOBAB

TEST REPORT N° 124794

Overall dimensions: 800 x 850 x 710 (h) mm (extended uncertainty = 5 mm)

List performed tests
1. Seat and back static load test EN 1728:2000

This docurment is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which reqgulate the efectronic
Slgnature systems.
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TEST REPORT N° 124794

Date of issue: 02-02-11

Sample weight Not determined

Overall dimensions 800 x 850 x 710 (h) mm (*)
Sample name: BAOBAB

Side view Rear view

Bottom view

(*) Extended uncertainties of weight and overall dimensions of the sample are 0,1 Kg and 5 mm, respectively
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Seat and back static load test EN 1728:2000

Seat and back static load test, clause 6.2.1

Test results:

Seat load Back force Number R "
N N of cycles emarks
2.000 700 10 No defects
Seat front edge static load, clause 6.2.2
Seat load Number Remnarks
N of cycles
2.000 10 No defects
Note:

In order to avoid tipping, the load on the front edge has been applied to 160 mm from the edge instead of 80 mm.

The test has been carried out according to table 1 of EN 15373:2007, level 3 - severe.
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